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1. General Information

1.1 Administrative Information

Manufacturer: Corning MobileAccess
Manufacturer's Address: 8391 Old Courthouse Rd.
Suite #300
Vienna, VA 22182
U.S.A.

Tel: +1-541-758-2880
Fax: +1-703-848-0260

Manufacturer's Representative: Steve Blum

Equipment Under Test (E.U.T): MA2000 IDEN-SMR RHU in TSX Case

Equipment Model No.: 2000-S80-S90-A-TC AC
Equipment Serial No.: Not Designated
Date of Receipt of E.U.T: 01.02.2012
Start of Test: 01.02.2012
End of Test: 8.2.2012
Test Laboratory Location: .T.L (Product Testing) Ltd.
Kfar Bin Nun,

ISRAEL 99780

Test Specifications: FCC Part 90 Sub-part |, S
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1.2

List of Accreditations

The EMC laboratory of I.T.L. is accredited by the following bodies:

1.

2.

3.

The American Association for Laboratory Accreditation (A2LA)
(U.S.A)), Certificate No. 1152.01.

The Federal Communications Commission (FCC) (U.S.A)),
Registration No. 90715.

The Israel Ministry of the Environment (Israel),

Registration No. 1104/01.

The Voluntary Control Council for Interference by Information
Technology Equipment (VCCI) (Japan),

Registration Numbers: C-1350, R-1285.

Industry Canada (Canada), IC File No.: 46405-4025;

Site No. IC 4025B-1.

TUV Product Services, England, ASLLAS No. 97201.

I.T.L. Product Testing Ltd. is accredited by the American Association for Laboratory Accreditation
(A2LA) and the results shown in this test report have been determined in accordance with I.T.L.'s
terms of accreditation unless stated otherwise in the report.
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Product Description

The EUT is MobileAccess 2000 IDEN-SMR RHU installed inside Tri-Service
package.

Since the EUT has only one RHU (without Add-On), there are no additional
splitters and/or filters in the case. As a result, higher output power at antenna
port is achieved.

MAZ2000 TSX is compact, easily installable remote-end enclosure that provides
carrier-grade indoor coverage for a number of services over a single, broadband
architecture. TSX units that are already installed in the field can be upgraded to
support another service. A wide range of services are supported, including 2G,
3G, and 4G mobile voice and data services, where the combination of services
supported by each unit is model dependent.

1.4 Test Methodology

Both conducted and radiated testing were performed according to the procedures
in ANSI C63.4: 2003. Radiated testing was performed at an antenna to EUT
distance of 3 meters.

1.5 Test Facility

Both conducted and radiated emissions tests were performed at I.T.L.’s testing
facility at Kfar Bin-Nun, Israel. This site is a FCC listed test laboratory (FCC
Registration No. 90715, date of listing September 3, 2009).

I.T.L.’s EMC Laboratory is also accredited by A2LA, certificate No. 1152.01.

1.6 Measurement Uncertainty

Conducted Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI C63.4)
0.15-30 MHz:

Expanded Uncertainty (95% Confidence, K=2):

+3.44dB

Radiated Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI C63.4)
for open site 30-1000MHz:
Expanded Uncertainty (95% Confidence, K=2):

+4.96 dB
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2. System Test Configuration

2.1 Justification

The test setup was configured to closely resemble the standard installation.

The EUT consists of the RHU device in Tri Band enclosure without SCU-4
splitter.

The IDEN and the SMR source signals are represented in the setup by
appropriate signal generators.

An “Exercise” SW on the computer was used to enable / disable transmission of
the RHU, while the EUT output was connected to the spectrum analyzer.

The E.U.T. is available powered from AC or DC

To select the worst case host to be fully tested, an exploratory radiated emission
test was performed inside the shielded room.

The units were placed on a 0.8 meter high wooden table, Imeter from the tests
antenna, which was 1 m high.

The results of the exploratory radiated emission tests are shown in the table

below.
AC DC
Frequency Configuration Configuration
(MHz)
(dBuV/m) (dBpV/m)
1870.0 55.0 54.6
1720.0 50.0 49.8

Based on the above exploratory radiated emission test, the AC powered
configuration was selected as the “worst case” host.

2.2 EUT Exercise Software

Embedded SW ver. 2.0 build 07 was used
2.3 Special Accessories

No special accessories were needed in order to achieve compliance.
2.4 Equipment Modifications

No modifications were needed in order to achieve compliance.
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Global Certifications You Can Trust

2.5 Configuration of Tested System

[ |
Auxiliary
RIU
Optic
Lines
E.U.T.
RFIN RFIN
’ﬂ
Auxili
D@l Signal uG)iéaerl}latorA |
Termination
|
115 VAC Auxiliary
Signal Generator B
Spectrum
B Analyzer
Figure 1. Tests Set-up
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3. Conducted and Radiated Measurement
Test Set-ups Photo

Figure 3. Radiated Emission Test
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4. Peak Output Power (iDEN)

4.1 Test Specification
FCC Part 90 Section 90.219

4.2 Test Procedure

Peak Output Power must not exceed 27 dBm (ERP — Antenna Gain =37 - 10 =
27 dBm).

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through a
40 dB external attenuator and an appropriate coaxial cable (Cable Loss = 1 dB).
Special attention was taken to prevent Spectrum Analyzer RF input overload.
The Spectrum Analyzer was set to 100 kHz resolution BW. The output power
level was measured at 851.0125, 860.00, and 868.9875 MHz.

Type of modulation is 16QAM, Simbol rate is 7.5 ksps.

4.3 Test Results

Operation Reading Specification Margin
Frequency

(MHz) (dBm) (dBm) (dB)
851.0125 25.45 27.0 -1.55
860.0000 24.31 27.0 -2.69
868.9875 23.73 27.0 -3.27

Figure 4 Peak Output Power Test Results Table

See additional information in Figure 5 to Figure 7.

JUDGEMENT: Passed by 1.55 dB

TEST PERSONNEL:

Tester Signature: Date: 19.03.12

Typed/Printed Name:l
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Peak Output Power (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

&

Offs 41.00 dB “ REW 100 kHz
Att 10 dB “VBW 100 kHz  Mi[1] 25.45 dBm
Ref 31.00 dBm SWT 2.5ms 851.006500000 MHz
i 7
1Rm | /"'\
View 20 dBm

| / N

|
w%w%““” =l (et

CF 851.0125 MHz

Span 1.0 MHz

Date: Z.FEB.2012 16:11:538

Figure 5.— 851.0125 MHz

Offs 41.00 dB * REW 100 kHz
Att 10 dB * VBW 100 kHz M1[1] 24.31 dBm
Ref 31.00 dBm SWT 2.5ms 859.992000000 MHz
I A
1Rm ™
View | 20 dBm

10 dBrr!. / \\

|/ \

-20 dEl||u L/ \
|

. qu” \NLJI“»

St

-40 dBm:

-50 dBm:

-60 dBm

CF 860.0 MHz

Span 1.0 MHz

Date: Z.FEB.2012 16:14:10

Figure 6.— 860.00 MHz
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Peak Output Power (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC

Serial Number: Not Designated
Offs 41.00 dB * REW 100 kHz
Att 10 dB +VBW 100 kHz M1[1] 23.73 dBm
Ref 31.00 dBm SWT 2.5ms 868.973500000 MHz

0F
1Rm | e
View 20 dBm

10 dBm \
0 dDm‘ / \
-10 dBrm / \
-20 dEl||u MJ‘J/ \W

|
30 uﬁ.%'f"“w b,

-50 dBm:

-60 dBm

CF 868.9875 MHz Span 1.0 MHz

Date: Z.FEB.2012 16:15:12

Figure 7.— 868.9875 MHz
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Peak Output Power (iDEN)

4.1 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
ipecl”um Rohde & FSL 10-300191865 | October 30,2011 | 1 year
nalyzer Swartz
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 8 Test Equipment Used Peak Output Power (iDEN)
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5.1

5.2

5.3

) ISRAEL TESTING LABORATORIES

5. Occupied Bandwidth (iDEN)

Test Specification
FCC Parts 2.1049; 90.2.09

Test Procedure

The E.U.T. was set to the applicable test frequency with 16QAM modulation. The
E.U.T. antenna terminal was connected to the spectrum analyzer through a 40 dB
external attenuator and appropriate coaxial cable (Cable Loss 1 dB). The spectrum
analyzer was set to 300 Hz resolution B.W.

The occupied bandwidth, that is the frequency bandwidth such that, below its
lower and above its upper frequency limit, the mean powers radiated are each
equal to 0.5% of the total mean power radiated by a given emission.

The occupied bandwidth of the E.U.T. at the points of 20 dB below maximum
peak power was measured and recorded.

Occupied bandwidth measured was repeated in the input terminal of the E.U.T.

Test Results

Operating Reading
Frequency
(kHz)
Input 851.0125 9.681
Output 851.0125 9.681
Input 860.00 9.681
Output 860.00 9.681
Input 868.9875 9.830
Output 868.9875 9.780

Figure 9 Occupied Bandwidth Test Results Table
See additional information in Figure 10 to Figure 15.

TEST PERSONNEL:

Tester Signature: ____ st W}?j Date: 19.03.12
Typed/Printed Name: [ Siboni
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Occupied Bandwidth (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

&

Offs 41.00 dB “ REW 300 Hz
Att 0dB * VBW 100 kHz M1[1] -15.07 dBm
Ref 12.00 dBm SWT 280ms 851.007410000 MHz
D1[1] 1.19 dB
1RmM % 9.681000000 kHz
view | 0 <Bm J/MW "'LV\
-10 dBm T

| ‘ 4
=20 dB||T. ]

-30 dBm

-40 dBm ‘

| J
ot Ny

-60 dBm

sy

-70 dBm

-80 dBm

CF 851.0125 MHz Span 25.0 kHz

Date: Z.FEB.2012 16:28:54

Figure 10.— 851.0125 Input

Offs 41.00 dB “ RBW 300 Hz

Att 10 dB *VBW 100 kHz M1[1]

-5.38 dBm
Ref 31.00 dBm SWT 280ms

851.007410000 MHZz
D1i[1] -0.35 dB

1Rm 9.681000000 kHz
View | 20 dBm

10 dBm Ao nwl.»ﬂﬂm

- Tf“ :
/

-10 dBm

-20 dBm

=30 dBm
I

A
Vh

=50 dBm

-60 dBrm:

CF 851.0125 MHz Span 25.0 kHz

Date: Z.FEB.2012 16:23:18

Figure 11.— 851.0125 Output
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Occupied Bandwidth (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

&

Offs 41,00 dB “ REW 300 Hz
Att 0dBe *VEW 100 kHz M1i[1] -15.54 dBm
Ref 12.00 dBm SWT 280ms 859.994860000 MHZz
D1i[1] 0.08 dB|
- 9.681000000 kHz
View | 0 dBm KWAWMEW
-10 dBm:

-50 dBrm
7
b/ gy M, 4
-70 dBm

-80 dBm

CF 860.0 MHz

Span 25.0 kHz

Cats: Z.FEB.2012 16:27:01

Figure 12.— 860.00 Input

Offs 41,00 dB “ RBW 300 Hz
Att 10de * VBW 100 kHz M1[1] -6.28 dBm
Ref 31.00 dBm SWT 280ms 859.994910000 MHz
D1[1] 0.41 dB
1Rm 9.681000000 kHz
View | 20 48m

P

-10 dBm

-20 dBm

]
-30 dBm

W ‘“J' U\ Mﬁ“‘ _aUA
l b

-60 dBm

CF 860.0 MHz

Span 25.0 kHz

Date: Z.FEB.2012 16:24:31

Figure 13.— 860.00 Output
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Occupied Bandwidth (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

&

Offs 41.00 dB “ REW 300 Hz

Att 0dB * VBW 100 kHz M1[1] -20.72 dBm

Ref 12.00 dBm SWT 280ms 868.982260000 MHz
D1[1] 4.71 dB

1Rm

9.830000000 kHz
View | 0 dEm /J’/V.WW,-LMHLN\
-10 dBm r
1
| L [i
-20 dBm

=30 dB||u ’

-40 dBl|T| /

|
N Tty

-60 dBI|T|
=70 dBI|T|
-80 dBmr
CF 868.9875 MHz Span 25.0 kHz
Cate: 2Z.FEB.2012 16:30:50
Figure 14.— 868.9875 Input
Offs 41.00 dB “ REW 300 Hz
Att 10 dB *VBW 100 kHz M1i[1] -8.46 dBm
Ref 31.00 dBm SWT 280ms 868.982360000 MHz
‘ D1[1] 1.41 dB
LRM 9.780000000 kHz
view | 20 dBrr|.
10 dBrr‘. fv‘ iy T WL\
0 dBm
| f i
-10 dBm i

-20 dBl:Tu -/ \
-30 dBm

WW ™

-50 dBmr
-60 dBr:‘.':
CF 868.9875 MHz Span 25.0 kHz
Cate: Z.FEB.2012 16:21:52
Figure 15.— 868.9875 Output
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Occupied Bandwidth (iDEN)

5.4 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
ipecl”um Rohde & FSL 10-300191865 | October 30,2011 | 1 year
nalyzer Swartz
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 16 Test Equipment Used Occupied Bandwidth (iDEN)
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6. Emission Mask (iDEN)

6.1 Test Specification

FCC Part 90 Sub-part I Section 90.210; Part 90 Section 90.691
According to the table in Section 90.210, the following masks shall be used:

For the frequency band 851-854 MHz Mask H

For the frequency band 854-869 MHz Mask G
Also at all frequencies, the E.U.T. must comply with the emission mask in
Section 90.691.

6.2 Test Procedure
The E.U.T. was set to the applicable test frequency with 16QAM modulation,
Simbol rate of 7.5ksps.
The E.U.T. antenna terminal was connected to the spectrum analyzer through a
40 dB external attenuator and appropriate coaxial cable (1 dB cable loss).

6.3 Test Results
JUDGEMENT: Passed

See additional information in Figure 17 to Figure 22.
TEST PERSONNEL.:

Tester Signature: Date: 19.03.12

Typed/Printed Name: '.
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Emission Mask (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 dB

Ref 30.00 dBm

20 darhimit Gheck e
1Rm|  B<200) /N
Clrw | @ €Bm | 7 N
-20 dBm l r
-40 dBm f
I 7] JJ‘ ~
CF 851.0125 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask H
Tx Power 19.54 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [de]
-50.000 k| -25.000 k| 100| 850.980400 M -57.41 -76.95 -28.79
-25.000 k¢ -15.000 k| 100} 850.987600M -62.81 -B2.35 -6.51
-15.000 k -B.500 k| 100]850.998008 M -58.18 -77.72 -31.80
-8.500 k| -4.000k| 100)851.004511M -62.37) -81.91 -42.94
4.000 k 8,500 k] 100)|851.020633 M -62.52 -82.06 -44.51
8,500 k| 15000k| 100)851.026383 M -62.63 -B2.17 -32.35
15.000 k| 25.000k| 100]851.037400M -58.58 -78.12 -6.31
25.000 k| 50.000k| 100)851.054800M -52.60 -72.14 -27.84

Date: ©.FEB.2012 10:11:2%

Figure 17.— 851.0125

®

Offs 41.00 dB

20 dprhimit Gheck .
1Rm $<200] AR
Cirw | 0 <81

AN

/L
|/
a1 |
L4 | a, an'ﬁauﬂl}ﬁw wlﬂ.ﬂ:hll:

PO T ATWPT PR TN TR TN Y
wey hJ

N AR g
CF 851.0125 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask H
Tx Power 17.60 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [de]
-50.000 k] -25.000 k 100 850.973400 M -56.49 -74.09 -27.15
-25.000 k| -15.000 k 100 850.988600 M -55.92 -73.52 -5.35
-15.000 k -B.500 k 100 851.001867 M -46.02 -63.62 -25.24
-8.500 k| -4.000k| 100)851.007580M -9.78 -27.38 -20.22
4.000 k 8.500 k| 100|851.016807 M -7.82 -25.42 -23.04
8.500 15.000 k 100) 851.023133 M -45.82 -63.42 -25.04
15.000 k| 25.000 k 100 851.037400 M -57.27 -74.87 -4.12
25.000 k| 50.000 k 100| 851.044400 M -53.27 -70.87 -26.57

Date: ©.FEB.2012 10:12:14

Figure 18.— 851.0125
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ISRAELTESTING LABORATORIES

Global Certifications You Can Trust

Emission Mask (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 dB

Ref 24.00 dBm

Timit heck PR}S
1Rm | 0 cBmiP=<200
Cirw
-20 dBm
| N
I o, )
Wl CR (R TS O 1T I O T
| s TR TR E]
CF 860.0 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask G
Tx Power 18.35 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dEm] [dBc] [dB] |
-50.000 k| -31.350 k| 100859965827 M -57.14 -75.49 -19.49
-31.250 k¢ -10.000 k| 100 859.968850M -54.29 -72.64 -9.94
10.000 k| 31.250k| 100|B860.0309343 M -58.59 -76.94 -14.83
31.250 k| 50.000k| 100]860.035786 M -55.95 -74.30 -18.30

Date: ©.FEB.2012 10:13:55

Figure 19.— 860.00

®

Offs 41.00 dB

Ref 24.00 dBm

Timit gheck PR
1Rm | 0 cBmiP=<200 S
Cirw 1\
-20 dBm
| \
H48-dBrm—
' A W
- I\ TN L ls
WWWWW«V L g s
CF 860.0 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask G
Tx Power 16.67 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dEm] [dBc] [dB] |

-50.000 k| -31.350 k| 100| 859968044 M -62.52 -79.19 -16.53

-31.250 k¢ -10.000 k| 100} 859.969051M -64.45 81.12 -14.76

10.000 k| 31.250k| 100|B860.0309343 M -60.18 -76.86 -14.75
31.250 k| 50.000k| 100]860.032359 M -57.22 -73.89 -17.89

Date: ©.FEB.2012 10:14:33

Figure 20.— 860.00
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ISRAELTESTING LABORATORIES

Global Certifications You Can Trust

Emission Mask (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 dB

Ref 24.00 dBm

Timit heck PR$S
1Rm | 0 cBmiP=<200
Cirw
-20 dBm
|
20 dBm—— 1 L
Mw wl,l Laht o g i) e Ml
| L . v LB N
CF 868.9875 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask G
Tx Power 17.93 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [dB] |
-50.000 k| -31.350 k| 100| 868.947480 M -57.53 -75.46 -15.20
-31.250 k] -10.000 k| 100) 868.956551 M -63.64 -B1.56 -9.32
10.000 k| 31.250k| 100|B869.018449 M -59.19 -77.12 -12.02
31.250 k| 50.000k| 100]869.022077 M -52.88 -70.81 -14.81

Date: ©.FEB.2012 10:15:51

Figure 21.— 868.9875

Offs 41.00 dB

Ref 24.00 dBm
it Oheck =8

1Rm | p eBmA=<200 -
Clrw / m‘\

-20 dBm
| \
+0-dBrm N

syl o it fum b e
| N e

CF 868.9875 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask G
Tx Power 16.48 dEm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [de]
-50.000 k| -31.250 k| 100| 868939012 M -58.19 -74.66 -14.45
-31.250 k¢ -10.000 k| 100)868.956352 M -57.59 -74.06 -9.78
10.000 k| 31.250k| 100|863.018048 M -53.79 -70.26 -9.34

31.250 k| 50.000k| 100)869.021472 M -52.27 -68.74| -12.74

Date: ©.FEB.2012 10:18:21

Figure 22.— 868.9875
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ISRAELTESTING LABORATORIES

Global Certifications You Can Trust

Emission Mask (iDEN)

6.1 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
ipecl”um Rohde & FSL 10-300191865 | October 30,2011 | 1 year
nalyzer Swartz
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 23 Test Equipment Used Emission Mask (iDEN)
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) ISRAEL TESTING LABORATORIES

TL,

7. Out of Band Emissions at Antenna
Terminals (iDEN)

7.1 Test Specification
FCC Part 90, Section 90.210

7.2 Test Procedure

The power of any emission outside of the authorized bandwidth must be
attenuated below the transmitting power (P) by a factor of at least

43 + log (P) dB, yielding —13dBm. The resolution bandwidth was set to 1.0 kHz
for the frequency range 9 kHz — 1 MHz, 100 kHz for the frequency range 1 MHz
to 1 GHz, and 1 MHz in the frequency range 1 — 9 GHz. In the band edges,
measurement was performed using resolution bandwidth of 10 kHz. Therefore
the limit in these ranges = -13 + 20 log 10/100 = -33 dBm.

The E.U.T. antenna terminal was connected to the spectrum analyzer through a
40 dB external attenuator and an appropriate coaxial cable (Cable Loss= 1 dB).

7.3 Test Results

Operation Reading Specification Margin
Frequency
(MHz) (dBm) (dBm) (dB)
851.0125 -21.07 -13.0 -8.07
860.00 -20.80 -13.0 -7.8
868.9875 -21.80 -13.0 -8.8

Figure 24 Out of Band Emission at Antenna Terminals (iDEN) Test Results Table
See additional information in Figure 25 to Figure 52.

JUDGEMENT: Passed by 7.8 dB

TEST PERSONNEL.:

Tester Signature:

Date: 19.03.12
Typed/Printed Name: 1| Siboni

Test Report E115292.00 Corning MobileAccess Page 25 of 86

FCC ACC M Ver 1.1 05Mayl 2000



ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
ATTEM 1BdEB MKR —-3Z. 83dBEm
EL 33. 5dBm 18d B~ 858 . 966BMH=
DISHLAY | LIMH ﬂ
D -33]|8 dBm [l
| \
" \
)
R e L L e L e -HJJ A
START BSE. BBEMH=z STOP 851 . @ESMH=z
REM lBkHz VBMW 18kHz SWF 58. Bms

Figure 25.— 851.0125 MHz

ATTEM 1@dE MKR —-33. 33dBm
REL 33. 5dBm 18d B 851 . B52MHz

;IS LAYy [ LIMNE
o 3318 dBm
l
k
\
L
L]

it Al b mtal e kN R )
Y i * o P oty

START 851. BB@MH=z STOFP 852 . 8@EMH=z
REW 1&kH= UBW 1E8kH=z SWP 5@, Bms

Figure 26.— 851.0125 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
¥ATTEMN 18dEB MKR —-Z8. 23dBm
RL 37. GdBm 1B8dB- 54. 9kH=z

DISKLAY [ LIMNG
13|A dBm

...ﬁ,ﬂmw... .*.:‘J ey vy

Lt LYY
START 9. BkH=z STOP 1508.8kHz
¥REW 1.8kH=z UBKW 1. B8kH=z SWF 3EBms

Figure 27.— 851.0125 MHz

#¥ATTEN 1@dE MER —46. Z3dBm
RL 27. EdEm 18d B 151 . 4kH=z

DISKFLAY [LINE
—13(8 dEm

WM)‘W S RV L LT Y R AT Y

Lo i s e s

START 156 AkH=z STOP 1. @68@aMH=
#¥FRBEW 3. BkH=z UBW 3. AkH=z SWP Z4B8ms

Figure 28.— 851.0125 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEMN 1@dEBE MKR —32. 9@dBm
EL 3¥. BdBm 18d B~ 4. Z4MH=z
DISKLAY | LIMH
-13]8 dim
o
R
START 1. BAMH=z STOP 38. 8@MHz
#REKW 1BBkHz VEK 1B88kHz SWP 50. Bms
Figure 29.— 851.0125 MHz
#ATTEN 18dEBE MR 23.E68dBm
EL 37.EdEm 1@d B~ 851 . 3MH=
DISKLAY | LIMNY
—-13]8 dim
o
R
TR e ~
START 32@. BMH=z STOP 1. BBEBEGH=z
¥REW 18B8kHz VEBMW 1BBkH=z SWF Z58ms
Figure 30.— 851.0125 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#ATTEN 1E8dEB MR —-21.87dEBm
RL 37. EdBm l@d B~ 2. 555GHz

DISKFLAY [LINE
E dim

R
- Librer
START 1. BBBGH=z STOP 2.988GH=z
#REW 1. BMH=z UBL 1. @MH=z SWF 50@. Bms
Figure 31.— 851.0125 MHz
¥ATTEM 18dB MR —Z4. E3dBm
EL 35. ZdBm l@dB~ 3. B55GH=z
DISKLAY | LIME
-13]|8 dBEm
o
R
b - " e Y . [PTEN WETY
START Z.980GHz STOFP 6. BBBGH=Z
#REW 1.B8MH=z VEK 1. 8MH=z SWP BZ. Bms
Figure 32.— 851.0125 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description
Type
Serial Number:

MA2000 IDEN-SMR RHU in TSX Case
2000-S80-S90-A-TC AC
Not Designated

#¥ATTEM 1@dE MKR -Z22. 28dBm
RL 328. Z2dBm

18d B 7.373GHz

DISHFLAY [LINE
—12(8 dEm

START B. BBAGHz

STOF 18. a0AGHz
#¥REW 1. B8MHz

UVBMW 1. 8MHz SWP 88. Gms

Figure 33.— 851.0125 MHz

ATTEN 1B8dE

MER —-33. 58dBm
RL 232. EdBm

18dB~ 859 . 9532MHz
DISRLAY | LIMH
-3316 dim H
i \
" I
A
o et B s Biosna i o At uu._.fj
vttty L
START 859 BBEMHz STOP BEQ@. B23MH=z
REW 1BkHz

UBW 1@kHz SWF S8, Bms

Figure 34.— 860.00 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
ATTEM 1@dB MR —33. 58d Bm
RL 33.E5dBm 1@d B~ 866 . B48MH=

=]
i -

FLAY ] LIME
A dEm

i

“\A_L Lol [P T Ry T Al Lnd et tn b e g k]
i Lal e e Jh e i Wb i i a

=T

START 859 921MH=z STOP 2E1.@REMHz
FEW 1&8kHz UBW 1B8kHz SHP S@. Bms

Figure 35.— 860.00 MHz

¥ATTEM 18dEB MKR —-Z22. 47dBm
RL 38. ZdBm 1Ad B~ E4. SkH=

DISHLAY [ LIMNH
3@ dEm

A . )
\WW rn-wﬂ#"-,rmw,rw.,l |F' e

START 9. BkH=z STOFP 1568.BkHz
¥REW 1.@kHz UBW 1. @kHz SWF 3EE8ms

Figure 36.— 860.00 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEMN 1B8dB MKR —39. 47dBm
FL 3B ZdBm 18d B 159 . 9k H=z
DISKLAY | LIME
—-13|8 dBm
]
*h30WE |E
R
B
L | =y n 27 ot e e .hl‘ Julw
START 15@. BkHz STOP 1. B8888MHz
#REW 10kHz VBKW 18kHz SWFP 5@. Bms
Figure 37.— 860.00 MHz
¥ATTEMN 1BdB MR —32. 80dBm
FL 38. ZdBm 1@d B 3. TEMH=z

DISKFLAY [LIMNE
A dBm

START 1. BEMHz STOP 2B. BEMH=z
¥REW 18@kHz VEBW 1@@8kHz SHP S@. Bms

Figure 38.— 860.00 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#ATTEN 1E8dEBE MER 25, B3dBm
EL 38. Z2dBEm 1@dB~ 861 . BMH=z
DISKLAY | LIME
—-13]8 dim
o
R
pr Iy " [~ T ” e i
START 38.B8MH= STOP 1.88B8GH=z
#RBW 108BkHz LEW 188kH= SWF Z50m=

Figure 39.— 860.00 MHz

¥ATTEN 18dB MKR —-Z2@. 88d Bm
RL 38. 2dBm 18d B~ 2. G48iGHz
DISKFLAY [LINE
=128 dBEm
]
R
L4
Fteed Ja LAl LD e
START 1. BBAGHz STOF 2.980GHz
¥RBEW 1. 8MHz UBW 1. @MH=z SWP 58, Bms

Figure 40.— 860.00 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

*¥ATTEMN 1@dB MEKR —z2@. 88d Bm
REL 28. ZdBm 1@d B 2. BE4BGH=z

DISKFLAY [LINE
A dBm

R
L4
Pt YrYRr T R
START 1. BBAGHz STOP 2.98@GH=z
#¥FBW 1. @MH=z UBW 1. AMHz SWP 5@ Bms

Figure 41.— 860.00 MHz

¥ATTEN 1B8dBE MKR —Z4. E3dBm

FEL 38. ZdBm 18d B 2. 931GHz
DISKFLAY [LINE
—-132|8 dEm
ju}
R
F— N TAVTEE N - T
START Z. 90AGHz STOF B.BE@GHZ
#¥REW 1. @MH=z VEW 1. @8MHz SHP BZ. Bms

Figure 42.— 860.00 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEMN 1@dEB MKR —-Z1.E3dEm
EL 383. ZdBm ladBs T.387GHz
DISKLAY |LIMH
—13|8 dBm
o
R
s % T
START E. BEBAGHz STOFP 18. BBBGHz
#REW 1.8MHz UBK 1. BMHz SWF 88. Bms
Figure 43.— 860.00 MHz
ATTEM 1B8dB MER —33. 58dBm
RL 33.5dBEm l@dBs 868 . 939MH=

DISKFLAY | LINE
—32]8 diEm

START 8E2. BEEMHz STOP BE9. @Y PMH=z
¥REW 18kHz VEW 1@kHz SWP S@. Bms

Figure 44.— 868.9875 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
ATTEM 18dB MKR —33. 58dBm
REL 33. SdBm 18d B 8E9 . B3BMH=z

=3

)
/
/

DIEfLAY [ LIMH
cBm

A

J
/

IR nelyt o by [ elgt i LB B A B it e
e e Rl g e

START BE8. 96EMH= STOP 870 . BEEMH=
¥REMW l@akHz VBW 1E8kHz SWP SBE. Bms

Figure 45.— 868.9875 MHz

¥ATTEM 1GdE MKR —-28. BE2dEBm
RL 38. ZdBm 18d B~ E4. SkH=z

OISHLAY | LIMH
2|8 dBm

Ww’\w-—www At ] o e

T il A pitl A
START 9. BkHz STOF 158. BkHz
#RBW 1. BkHz UBMW 1 BkHz SKP 3E68ms

Figure 46.— 868.9875 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
¥ATTEM 18dB MKR —48. 47dBm
RL 38. Z2dBm 18d B 159. SkHz
DISKFLAY | LIME
—-13]8 dim
]
R
imaiLi ol TN SR TR e DTN NSRS P Y MR AT
START 158.B8kHz STOP 1. B8808MHz
#RBW 18kH=z UVBKW 18kH=z SWP EG. Bms

Figure 47.— 868.9875 MHz

#¥ATTEN 1@dE MKR —-32. E3dBm
RL 28. 2dEm 18d B 5. BEMH=z

DISKFLAY [LINE
A dBm

R
o T 1y o~ PSR AR RPVRRE I oY ) e
START 1. B8@MH=z STOP 38. BEMH=z
#FBW 1B8BkH=z UBL 18B0kH=z SWF 5B. Bms
Figure 48.— 868.9875 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
¥ATTEMN 18dB MKR Z23.37dBm
REL 38. 2dBm lBdB~ 869 . 1MH=z
DISKLAY | LIMA
—13|@ dBEm
o
R
e rm——— T =
START 30.BMH=z STOFP 1. B8BEGHz
¥REW 180kH=z UBW 1@88kHz SWF ZEBms
Figure 49.— 868.9875 MHz
#¥ATTEN 1BdEBE MKR —-21.47dBEm
FL 328. ZdBm 1@d B 2. 368BGH=

DISKFLAY [LINE
—13|8 dBEm

START 1. BBEGHz STOP Z.9B8@GHz
¥REW 1.@MHz VEBW 1. @MHz SWFP S@. Bms

Figure 50.— 868.9875 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

¥ATTEN 18dEBE MEKR —24. 13dBm
RL 38. 2dBm 18d B~ 4. B26GHz

DISKFLAY [LINE
=128 dBEm

)

3
1

START 2. 98AGHz STOF B.@080GHz
¥RBEW 1. 8MHz UBW 1. @MH=z SWP BZ. Bms

Figure 51.— 868.9875 MHz

#¥ATTEM 1@dE MKR -21. 28dBm
RL 328. ZdEm 18d B 7. 447GH=

DISHFLAY [LINE
—13(8 dEm

START E. BEAGH=z STOP 18. BEAGH=
¥REW 1. B8MHz UVBMW 1. @8MHz SWP 88, Ams

Figure 52.— 868.9875 MHz
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SRAELTESTING ABORATORIE

Out of Band Emissions at Antenna Terminals (iDEN)

7.4 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial __ ]
Number Last Calibration Period
Spectrum HP 8564E 3442A00275 | January 19,2012 | 1 year
Analyzer
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 53 Test Equipment Used Out of Band Emissions at Antenna Terminals (iDEN)
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T B [SRAELTESTING LABORATORIE

8. Out of Band Emissions (Radiated) (iDEN)

8.1 Test Specification
FCC, Part 90, Section 90.210

8.2 Test Procedure

The power of any emission outside of the authorized bandwidth must be
attenuated below the transmitting power (P) by a factor of at least
43 + 10 log (P) dB, yielding -13dBm.

(@)

(b)

The E.U.T. operation mode and test set-up are as described in Section 3.
A preliminary measurement to characterize the E.U.T was performed inside
the shielded room at a distance of 3 meters, using peak detection mode and
broadband antennas. The preliminary measurements produced a list of the
highest emissions. The E.U.T was then transferred to the open site, and
placed on a remote-controlled turntable. The E.U.T was placed on a non-
metallic table, 1.5 meters above the ground. The configuration tested is
shown in Figure 3.5.
The frequency range 30 MHz-10 GHz was scanned, and the list of the
highest emissions was verified and updated accordingly.
The readings were maximized by adjusting the antenna height between 1-4
meters, the turntable azimuth between 0-360°, and the antenna polarization.
The emissions were measured at a distance of 3 meters.
The E.U.T. was replaced by a substitution antenna (dipole
30MHz-1GHz, Horn Antenna above 1GHz) driven by a
signal generator. The height was readjusted for maximum
reading. The signal generator level was adjusted to obtain the
same reading on the EMI receiver as in step (a).
The signals observed in step (a) were converted to radiated
power using:
P (dBm) = P4(dBm) — Cable Loss (dB) + Substitution Antenna Gain (dBi)
P = Equivalent Isotropic Radiated Power.
Py = Signal Generator Output Level.
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Out of Band Emissions (Radiated) (iDEN)

8.3

Test Results

JUDGEMENT:

TEST PERSONNEL.:

Tester Signature:
Typed/Printed Nam ;

Passed by 30.8 dB

The E.U.T met the requirements of the FCC, Part 90, Section 90.210
specifications.

Date: 19.03.12

Downlink mode at 4 different channels at each band of operation. Transmitting.

RBW 1MHz
VBW 1MHz
Channel Freq. Antenna | Maximum Signal Cable Antenna Effective Spec. Margin
Pol. Peak Generator RF| Loss Gain Radiated
Level Output Power Level
(MHz) (MHz) (dBuVv/m) (dBm) (dB) (dBi) (dBm) (dBm) (dB)
851.0125| 1702.025 V 54.31 -46.51 5.45 7.64 -44.32 -13.0 | -31.32
851.0125| 1702.025 H 53.5 -47.14 5.45 7.64 -44.95 -13.0| -31.95
860.00 | 1720.00 V 50.0 -50.81 5.45 7.64 -48.62 -13.0 | -35.62
860.00 | 1720.00 H 53.21 -47.44 5.45 7.64 -45.25 -13.0| -32.35
868.9875| 1737.975 V 54.78 -46.01 5.45 7.64 -43.82 -13.0 | -30.82
868.9875| 1737.975 H 53.57 -47.04 5.45 7.64 -44.85 -13.0| -31.85

Test Report E115292.00
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Global Certifications You Can Trust

Out of Band Emissions (Radiated) (iDEN)

8.1 Test Equipment Used
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver HP 85422E 3906A00276 | December 12,2011 | 1 year
RF Section HP 85420E 3705A00248 | December 12, 2011 | 1 year
Antenna ARA BCD 235/B 1041 November 13, 2011 | 1 year
Bioconical
Antenna ARA LPD-2010/A 1038 March 23,2011 | 1 year
Log Periodic
Antenna
Log Periodic A.H. Systems SAS-200/511 253 January 27, 2011 2 year
Antenna Mast ARA AAM-4A 1001 N/A N/A
Turntable ARA ART-1001/4 1001 N/A N/A
Mast & Table ARA ACU-2/5 1001 N/A N/A
Controller
Printer HP ThinkJet 2225 |2738508357.0 N/A N/A
Spectrum HP 8592L 3826A01204 | February 21,2011 | 1 year
Analyzer
Low Noise DBS LNA-DBS-
Amplifier | MICROWAVE | 0411N313 013 November 5, 2011 | 1 Year
Signal Generator HP E4432B GB40051392 May 4, 2011 2 years
Signal Generator HP N5181A MY49061212 July 17, 2011 1 year

Figure 55 Test Equipment Used Out of Band Emissions (Radiated) (iDEN)
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9. Peak Output Power (SMR)

9.1 Test Specification
FCC Part 90, Section 90.219

9.2 Test Procedure
Peak Power Output must not exceed 27 dBm (EIRP — Antenna gain =37 — 10 =
-27 dBm).

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through a
40db external attenuator and an appropriate coaxial cable (cable Loss = 0.5 dB).
Special attention was taken to prevent Spectrum Analyzer RF input overload.
The Spectrum Analyzer was set to 100 kHz resolution BW. The output power
level was measured at 929.0125, 935.00, and 940.9875 MHz.

The type of modulation used is FM and the rate of modulation was 1 kHz.
The deviation is:

a. For the frequency ranges 929-935 MHz, and 940-941
MHz, 5 kHz.

b. For the frequency range 935-940 MHz, 2.5 kHz.

9.3 Test Results

Operation Reading Specification Margin
Frequency
(MHz) (dBm) (dBm) (dB)
929.0125 22.54 27.0 -4.46
935.00 23.84 27.0 -3.16
940.9875 23.26 27.0 -3.74

Figure 56 Peak Output Power Test results Table

See additional information in Figure 57 to Figure 59.

JUDGEMENT: Passed by 3.16 dB

TEST PERSONNEL:

Tester Signature: Date: 19.03.12

Typed/Printed Name: . Siboni
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Global Certifications You Can Trust

Peak Output Power (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 dB “ RBW 100 kHz

Att 10 dB *VBW 100 kHz M1[1]
Ref 29.00 dBm SWT 2.5ms

| i

1RmM | 20 dBm .
View |

22.54 dBm
929.018500000 MHz

10 dBm

CF 929.0125 MHz

Span 1.0 MHz

Lats: Z.FEB.2012 17:05:3%

Figure 57.— 929.0125 MHz

Offs 41,00 dB “ RBW 100 kHz
Att 10 dB * VEW 100 kHz M1[1] 23.84 dBm
Ref 29.00 dBm SWT 2.5ms 934.996000000 MHZ
| I
1RmM | 20 dBm /J

View | \

10 dBm

CF 935.0 MHz

Span 1.0 MHz

Cats: Z.FEB.2012 17:09:18

Figure 58.— 935.00 MHz
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Global Certifications You Can Trust

Peak Output Power (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC

Serial Number: Not Designated
Offs 41.00 dB * REW 100 kHz
Att 10 dB *VEW 100 kHz M1[1] 23.26 dBm
Ref 29.00 dBm SWT 2.5ms 940.991500000 MHz

M1
1RM |20 dBm N

View

10 dBm

seon] / \
-10 dBl|T| / \
|

-20 dBm 3
| WW Y
.dala.#-r'“””' T

-40 dBm:

-50 dBm

-60 dBm

CF 940.9875 MHz Span 1.0 MHz

Date: Z.FEB.2012 17:10:45

Figure 59.— 940.9875 MHz
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Global Certifications You Can Trust

Peak Output Power (SMR)

9.4 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
ipecl”um Rohde & FSL 10-300191865 | October 30,2011 | 1 year
nalyzer Swartz
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 60 Test Equipment Used Peak Output Power (SMR)
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10. Occupied Bandwidth (SMR)

10.1 Test Specification
FCC Part 2, Section 2.202, FCC Part90 Section 90.209

10.2 Test Procedure

The E.U.T. was set to the applicable test frequency. The E.U.T. antenna terminal
was connected to the spectrum analyzer through a 41db external attenuator (at
the output test) and an appropriate coaxial cable (Cable Loss =1 dB). The
spectrum analyzer was set to 300 Hz resolution B.W.

The occupied bandwidth, that is the frequency bandwidth such that, below its
lower and above its upper frequency limit, the mean powers radiated are each
equal to 0.5% of the total mean power radiated by a given emission.

The occupied bandwidth of the E.U.T. at the points of 20 dB below maximum
peak power was measured and recorded.

Occupied bandwidth measured was repeated in the input terminal of the E.U.T.

10.3 Test Results

Operating Reading
Frequency

(MHz) (Hz)
Input 929.0125 28.54
Output 929.0125 28.44
Input 935.00 28.34
Output 935.00 28.64
Input 940.9875 12.48
Output 940.9875 12.48

Figure 61 Occupied Bandwidth Test Results Table

See additional information in Figure 62 to Figure 67.
TEST PERSONNEL.:
Tester Signature: @ ,,4)6 Date: 19.03.12
Typed/Printed Namej 1. Siboni
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Global Certifications You Can Trust

Occupied Bandwidth (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

®

Offs 41,00 dB * RBW 300 Hz

Att 0dB * VBW 300 Hz M1[1] -24.05 dBm

Ref 14.00 dBm SWT 560ms 928.998330000 MHz

10 dBm D1[1] 0.82 dB
1Rm 28.540000000 kHz
View

OdBm|

10 dBm /\J\ﬂuﬂu hullhn,umﬂﬁun Ur\uhf" {\
7 T
s
/

\

-20 dBm

-30 dBm

-40 dBm

/ \

-50 dBme
LahﬂH
ad

-70 dBm:

L'I{,&jl s

LA

-80 dBrn

CF 929.0125 MHz Span 50.0 kHz

Date: ©.FEB.2012 12:08:32

Figure 62.— Input 929.0125 MHz

Offs 41.00 dB * RBW 300 Hz
Att 5dB *VBW 300 Hz M1[1] -11.17 dBm
Ref 26.00 dBm SWT 560ms 928.993430000 MHz
[ D1[1] 0.39 dB
1R | 20 dBm 28.440000000 kHz
View |
10 dBm
A (1YY T YA
OLJBru| Uu U"U I svu
M_.( k]
-10 dB||T| [ &Q
-20 dB||u
-30 dBm

ossh] \
] el

-60 dBm

-70 dBm:
|

CF 929.0125 MHz

Span 50.0 kHz

Lats: €.FEB.2012 11:57:00

Figure 63.— Output 929.0125 MHz
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Global Certifications You Can Trust

Occupied Bandwidth (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

®

Offs 41.00 dB * REW 300 Hz
Att 0dB * VBW 300 Hz M1[1] -22.67 dBm
Ref 14.00 dBm SWT 560ms 934.985930000 MHz
10 dBm D1[1] 0.23 dB
1Rm ‘ 28.340000000 kHz
view OdBm|

O VY YT ln,nwflﬁﬂ‘"\
-70(‘JB| '{ UVLJ v UlL(U ‘f &‘

-30 dBm

] |
AEME’Q%WHJ \u )

-70 dBm:

-80 dBrl‘ﬁ

CF 935.0 MHz

—

]

Span 50.0 kHz

Date: &.FEB.2012 12:05:42

Figure 64.— Input 935.00 MHz
®

Offs 41.00 dB * RBW 300 Hz
Att 5dB *VBW 300 Hz M1[1] -11.44 dBm
Ref 26.00 dBm SWT 560ms 934.985730000 MHz
[ D1[1] 0.83 dB
1Rm | 20 @Bm 28.640000000 kHz
View |

I VA Y e e T
AL AN

-20 dBm

-30 dBm

e \
e N

-60 dBm

-70 dBm:
|

CF 935.0 MHz

Span 50.0 kHz

Date: ©€.FEB.2012 11:58:0%

Figure 65.— Output 935.00 MHz
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Global Certifications You Can Trust

Occupied Bandwidth (SMR)

E.U.T Description
Type

Serial Number: Not Designated
Offs 41.00 dB * REW 300 Hz
Att 0 dB *VEW 300 Hz M1i[1] -19.63 dBm
Ref 14.00 dBm SWT 560ms 940.981410000 MHz
10 dBm D1[1] ' -0.32 dB
1Rm ‘ 12.480000000 kHz
View OdBm| /\ /.\
-10 dBm uﬂupwun.
| 4 i
=20 rJBr|‘.‘= / T
=30 cIB||T| / \
-40 dB.|u / \
-50 dBme
ll'ld W
=70 dB||T|
-80 dBrl‘ﬁ

MA2000 IDEN-SMR RHU in TSX Case

2000-S80-S90-A-TC AC

CF 940.9875 MHz

Span 50.0 kHz

Date: ©.FEB.2012 12:04:1%

1Rm
View

Figure 66.— Input 940.9875 MHz

Offs 41.00 dB
Att 5 dB
Ref 26.00 dBm

* REW 300 Hz
* VBW 300 Hz

SWT 560ns

M1[1]

-6.75 dBm
940.981410000 MHz

20 dBm

10 dBm

P

D1[1]

0.06 dB)
12.480000000 kHz

0 dBm

JIAEN

-10 dBm

-20 dBm:

-30 dBm

I

-40 dBm

-60 dBm

ol

wm ﬁww"\w |

-70 dBm
|

CF 940.9875 MHz

Span 50.0 kHz

Date: ©.FER.2012 11:59:33
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Global Certifications You Can Trust

Occupied Bandwidth (SMR)

10.4 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
ipecl”um Rohde & FSL 10-300191865 | October 30,2011 | 1 year
nalyzer Swartz
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 68 Test Equipment Used Occupied Bandwidth (SMR)
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T

11. Emission Mask (SMR)

11.1 Test Specification
FCC Part 90, Subpart I Section 90.210; Part 90 Section 90.691
According to the table in this section, the following masks shall be used:
For the frequency bands 929-930 MHz Mask G
For the frequency bands 930-935 MHz Mask C
For the frequency bands 935-940 MHz Mask J
For the frequency bands 940-941 MHz Mask C
Also, at all frequencies, the E.U.T. must comply with the emission mask in
Section 90.691.

11.2 Test Procedure

The E.U.T. was set to the applicable test frequency with frequency modulation,
rate of modulation 1 kHz.

The deviation at the frequency ranges 929-935 MHz and 940-941 MHz is 5 kHz.
The deviation at the frequency range 935-40 MHz is 2.5 kHz.

The E.U.T. antenna terminal was connected to the spectrum analyzer through a
40db external attenuator and appropriate coaxial cable

(1 dB cable loss). The spectrum analyzer was set to 300 Hz resolution B.W.

11.3 Test Results
JUDGEMENT: Passed

See additional information in Figure 69 to Figure 74.

TEST PERSONNEL:
Tester Signature:
Typed/Printed Name:|l.

Date: 19.03.12
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Global Certifications You Can Trust

Emission Mask (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 d&

Ref 27.00 dBm

20 dBrhimit-Gheck P
1Rm | § o B<200
Cirw
-20 dBm L
v :
|
L el
| gl ‘#WW#@M SN
CF 929.0125 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask G
Tx Power 21.56 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [dBe]

-50.000 k| -31.3501k| 100] 928975302 M -57.03 -78.59 -17.31
-31.250 ] -10.000 k| 100)928.981350M -60.12 -81.69 -14.52
10.000 k| 31.250 k| 100 923.043249 M -54.27 -75.83 -14.31
31.250 k| 50,000 k| 100]929.045665 M -49.17 -70.73 -14.73

Date: ©.FEB.2012 11:20:08

Figure 69.— 929.0125

®

Offs 41.00 d&

Ref 27.00 dBm
20 dBrhirmit-Eheck —=ne -

1Rm | § o B<200
Clrw

=20 dBm ki I
B ﬁr %i f
R b

CF 929.0125 MHz Span 100.0 kHz

Spectrum Emission Mask Standard: fec 90.210 mask G

Tx Power 22.26 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [de]

-50.000 k| -31.350k| 100] 928974093 M -59.81 -82.08 -18.58
-31.250 k¢ -10.000 k| 100)928.981551 M -53.99 -76.26 -13.77
10.000 k| 31.250 k| 100]923.043449 M -62.93 -85.20 -15.79
31.250 k| 50,000 k| 100]929.049899 M -48.65 -70.92 -14.92

Date: ©.FEB.2012 11:20:22

Figure 70.— 929.0125
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Global Certifications You Can Trust

Emission Mask (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 dB

Ref 26.00 dBm

thirrmit-Gireck PA$S
1RM |5 gami<200
cinw m
-20 dBm
I
-40 dBm
ety fiion YIPTED RS MM
|
CF 935.0 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask ]
Tx Power 23.78 dBm| Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [dB] |

-50.000 k -9.500 k] 100)934974160M -55.12 -78.90 -54 .80
-9.500 k -6.250 k| 100]934.990602 M -60.15 -83.93 -42.30
-6.250 k -2.500 k| 100 934.994063 M -57.02 -80.79 -58.48
2.520 k 6.250 k| 100]935.005732 M -58.02 -81.80 -57.96
6.250 k 9.500 k| 100]935.009195M -61.57 -85.35 -44.50
9.500 k| 50.000k| 100)935.042682 M -49.99 -73.76 -53.76

Date: ©.FEB.2012 11:13:15

Figure 71.— 935.00
®

Offs 41.00 dB

Ref 26.00 dBm

thirrmit-Gireck |7Ia% 35)
1RM |5 gami<200
cinw m
-20 dBm
| {13
-40 dBm t
e K s / Wy
|
CF 935.0 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask ]
Tx Power 23.79 dBm| Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [dB] |

-50.000 k -9.500 k| 100|934 988395 M -59.00 -82.79 -54.36
-9.500 k -6.250 k| 100]934.991008M -57.99 -B1.78 -42.35
-6.250 k -2.500 k| 100 934.993854 M -16.86 -40.65 -55.18
2.520 k 6.250 k| 100]935.006146 M -6.45 -30.24 -59.50
6.250 k 9.500 k| 100]935.00939E8 M -56.14 -79.93 -40.71
9.500 k| 50.000k| 100)935.039474 M -50.71 -74.50 -54.50

Lats: €.FEB.2012 11:17:37

Figure 72.— 935.00
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Global Certifications You Can Trust

Emission Mask (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

Offs 41.00 dB

Ref 27.00 dBm

20 dBrhimit-Gheck T T
1Rm |, o #<200]
Cirw i | ] |'
-20 dBm — =17
I
-40 dBm 1{ 11
| |
CF 940.9875 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask C
Tx Power 22.98 dBm | Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [dB] |

-50.000 k| -31.350 k| 100 940.938810M -59.94 -82.92 -48.79
-31.250 k| -10.000 k| 100} 940.957353 M -54.50 -77.48 -2B.63
-10.000 k -5.000 k| 100]940.977800M -56.58 -79.56 -53.43

5.000 k| 10.000k| 100) 940.997400 M -54.54 -77.52 -50.28
10.000 k| 31.250k| 100]941.017046 M -54.51 -77.49 -29.27
31.250 k) 50.000 k| 100)941.032762 M -52.82 -75.80 -48.80

Date: ©.FEB.2012 11:10:24

Figure 73.— 940.9875
&

Offs 41.00 dB

Ref 27.00 dBm

20 dBrhimit-Gheck /“,“““
1Rm | o oo B<200) |
o 20 dBm——t i — [
Y = J \ —
-40 dBm t
| IR ’ M sk | Aot
o M %wnﬁw%
CF 940.9875 MHz Span 100.0 kHz
Spectrum Emission Mask Standard: fec 90.210 mask C
Tx Power 18.19 dBm| Tx Bandwidth 5.000 kHz I REW 3 kHz
Range RBW Frequency PwrAbs | PwrRel ALimit
[Hz] [Hz] [Hz] [dBm] [dBc] [dB] |

-50.000 k| -31.350 k| 100|940.952520M -54.07 -72.26 -43.50
-31.250 k| -10.000 k| 100} 940.956350M -60.30 -78.49 -25.99
-10.000 k -5.000 k| 100]940.982400 M 338 -14.81 -13.45

5.000 k| 10.000k| 100) 940.992800 M 4.08 -14.11 -12.52
10.000 k| 31.250k| 100]941.017848 M -56.50 -74.69 -22.11
31.250 k) 50.000k| 100)941.035585M -52.53 -70.71 -43.71

Date: ©.FEB.2012 11:10:53

Figure 74.— 940.9875
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Global Certifications You Can Trust

Emission Mask (SMR)

11.4 Test Equipment Used.
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
ipecl”um Rohde & FSL 10-300191865 | October 30,2011 | 1 year
nalyzer Swartz
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 75 Test Equipment Used Emission Mask (SMR)
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12. Out of Band Emissions at Antenna
Terminals (SMR)

12.1 Test Specification
FCC Part 90, Section 210

12.2 Test procedure

The power of any emission outside of the authorized bandwidth must be
attenuated below the transmitting power (P) by a factor of at least 43 + log (P)
dB, yielding —13dBm for the frequency ranges 929-935 and

940-941 MHz and at least 50 + 10 log (P), yielding —20 dBm for the frequency
range 935-940 MHz.

The E.U.T. antenna terminal was connected to the spectrum analyzer through a
41db external attenuator and an appropriate coaxial cable (Cable Loss = 1dB).

The operating frequencies of 929.0125, 935.00, and 940.0875 MHz were tested.

12.3 Test Results

Operation Reading Specification Margin
Frequency
(MHz) (dBm) (dBm) (dB)
929.0125 -20.80 -33.0 -12.2
935.00 -28.63 -40.0 -11.37
940.9875 -21.33 -33.0 -11.67

Figure 76 Out of Band Emission at Antenna Terminals (SMR) Test Results Table

See additional information in Figure 77 to Figure 102.

JUDGEMENT: Passed by 11.37 dB

TEST PERSONNEL:

Tester Signature: Date: 19.03.12

Typed/Printed Name;|
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description
Type
Serial Number:

MA2000 IDEN-SMR RHU in TSX Case
2000-S80-S90-A-TC AC
Not Designated

ATTEN l@&dB

MEKR —33. 17dBm
RL 23. 5dBm 18d B~ 928.955MHz

DISKLAY
5=}

LIMH
m

START 928, BBaMHz STOFP 929 . 881MH=z
¥RELW 108kH=z UBW 18kH=z

SWP 5@ Bms

Figure 77.— 929.0125 MHz

ATTEN l@dB MKR —33. 58dBm
RL 23 EdBm

18d B 929 . @7 ZMHz

LIMH
m

i

| L —teae

;

START 928. 9EEMH=z

STOR 9360 B@EMH=
¥REW 1@kHz VBW 1HkHz

SWP SB@. Bms

Figure 78.— 929.0125 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEN 18dEB MKR —-Z8. 47dBEm
FL 38. Z2dBm 18d B~ E4. SkHz

DISKLAY | LIME
A dBm

) /

T e i A ST i e T e

Ay

START 9. BkHz STOF 1568 . @kHz
#¥RBW 1. B8kHz UBMW 1. 8kHz SKWP 2E8ms

Figure 79.— 929.0125 MHz

*ATTEN 1@dE MKR —4@. 53d Bm
RL 3. 2dEm 1BdB/  1B1.3kHz
DISHLAY ] LINE
-13]@ dEm
D
R
* e e v Y e v
START 150, BkHz STOP 1.@@B@MHz
*REW 1BkHz VEW 1@kHz SWF 5@. Bms

Figure 80.— 929.0125 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEN 1H8dB MKR —-31. 88dBm
EL 38. 2dEBm 1BdB~ 5. 7S9MHz
DISKFLAY | LIME
—-13]|8 dim
D
R
™ l? . Py T R i
START 1. B8@MHz STOF 38. BBMH=z
#¥REW 188kH=z UBW 188kH=z SWF E@. Bms
Figure 81.— 929.0125 MHz
#¥ATTEN 18dEB MKR 1B6.ZB8dBm
FL 38. Z2dBm 18d B~ 938 . 5MHz
DISKLAY | LIME
-13]8 dim
]
R
START 3ZB@.BMHz STOP 1.B8800GH=z
#RBW 1B8BkH=z UBKW 18B8kH=z SWP ZS5Bms
Figure 82.— 929.0125 MHz
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ISRAEL TESTING LABORATORIES

Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

¥ATTEM 18dEBE MKR —z2@. 8@d Bm
RL 328. ZdEm 1Ad B~ 2. E44GH=z

DISKLAY [ LING
318 dBm

START 1. BEAGH=z STOP Z.98BGHz
¥RBW 1. G@MH=z UEW 1. BMH=z SWP 5@ Bms

Figure 83.— 929.0125 MHz

¥ATTEM 1GdE MR —-232. 28d Bm
RL 38. ZdBm 18d B~ 3. B7EGHz

OISHLAY | LIMNE
13]8 dim

e SV TN T ) PO RIS

START 2. 9@0AGH=z STOF B.ABEGH=
¥REW 1.B8MHz VEBKW 1. @8MHz SWF B2, @ms

Figure 84.— 929.0125 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

¥ATTEMN 18dEB MKR —-22. 13dBm
RL 38. ZdEm 1Ad B 7. 3ZAGH=z

DISHLAY [ LIMH
B dBm

START B BEAGH=z STOP 18, BBEGH=z
¥REW 1.@MHz UBKW 1.@MHz SWF 88, Bms

Figure 85.— 929.0125 MHz

¥ATTEM BdE MKR —41. B8dEm
RL 21. BdBm 1Ad B~ 934 . 933MH=

.

DISKHLAY | LIMH
A8 dBm

!
) |
)

L e——T1

PR ACALA MR A v
START 933 99EMH= STOP 935 A7BMH=
*REW 1Bk Hz UBW 18k Hz SWP 58. Bms

Figure 86.— 935.00 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#ATTEMN BdEB MER —41. 17dEBEm
FEL 321.8dBm 18d B 935 . BESMH=

11
EigF%ﬂz hIN_
\

!
[
"L
[

i \WMM}.", ioafplgtben byt

sttt v

START 924 294MH=z

STOP 93E. BBEMH=z
¥REW 1@kH=z UBW 1B8kH=

SWP BB Bms

Figure 87.— 935.00 MHz

¥ATTEN 1@dB

MKR —28. 63dBm
REL 28. 2dBm 18d B~ EE . ZkH=
DISKFLAY [LINE
—Z@ |8 dBm
o
R
ﬁ 3yt Nl f
KRR TR SR WWW‘“M{"“‘WW% sl
START 9. BkHz STOP 15@. @kHz
¥REW 1.@kHz VEBMW 1. 8kHz SWFP 3E8ms

Figure 88.— 935.00 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
¥ATTEN 18dB MKR —38. 88dBm
RL 38. ZdBEm lEdB- 171 . 3kH=

DISKLAY [ LIMH
B dBm

START 15@. BkH=z STOP 1. BBBEMHz
¥REW 18kHz UEBW 18kHz SWF S8, Bms

Figure 89.— 935.00 MHz

¥ATTEM 18dEB MKR -22. 13dBm
RL 38. ZdBm 1Ad B E. B3MH=

DISKLAY [ LIMH
A dBm

13
A
A

START 1. BEMH=z STOP 38. BEMHz
¥REW 18@kHz UBW 18@8kHz SWFP S@. Bms

Figure 90.— 935.00 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

#¥ATTEN 18dE MEKR 17.37dBm
RL 28. ZdEm 1@d B S35 . 3MH=z

OISHLAY | LIMH
—Z@ 8 dEm

START 20@. BMH=z STOP 1. BBEEGHz
*¥REW 18@kHz VEBW 18@kHz SWP Z58ms

Figure 91.— 935.00 MHz

¥ATTEM BdEBE MKR —-21. 32dBm
RL 31.8dBm 18d B~ 2. 732GHz

DOISHLAY | LIMH
A8 dBm

START 1. B@AGHz STORP Z2.98aGHz
#¥REW 1.B8MHz VBW 1. @8MHz SWF 5@, Ams

Figure 92.— 935.00 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEN OdE MKR —-33.33dBEm
FL 21.8dBm 1@d B 3. 453GH=z

DISKFLAY [LINE
—Z@ |8 dBm

R
A i, n.?a. A gt i r -
START 2. 98BGH=z STOP B.BEEBGH=z
¥REW 1.8MHz VEBW 1.8rHz SWF BZ. Bms
Figure 93.— 935.00 MHz
#ATTEN BdEB MR —31.E67dBm
EL 21.@dEm 1@dBr 7. 327GH=z

DISHLAY | LIMH
2818 dBEm

START E. BEAGH=z STOP 168 BEAGH=z
¥REW 1.8MHz VBW 1. @MHz SWF 8@, Bms

Figure 94.— 935.00 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
#¥ATTEMN BdB MKR —34. 33dBm
EL 31. 8dBm 18d B~ S48 . 928MHz
r.
/
EIS LAY | LIME I
338 dBm
’ [

bmdd A M" LAAl e 2 ol Moy W’I

START 948, ABaMHz STOF 941 . @0@MHz
#¥REW 1@kH=z VBK 18kH=z SWP S8, Bm=

Figure 95.— 940.9875 MHz

*¥ATTEM BdB MKR —33. 17dBm
RL 31.@dEm 18dB~ 941 . B4TMHz

II"'\

DISHLAT| LING

—%3 G dEm
"L
“I

7 L

i i

'J Mwm FOPPL | L TTRTINY.| WE WO I SRS P
i T T ST e

START 94@. 98@MHz STOF 94z B@@rMHz
¥REW 1G8kH=z UEW 18kH=z SWP BB Bms

Figure 96.— 940.9875 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
ATTEN L1BdE MKR —-Z8. 33dBEm
FL 31. BdBm 16d B~ E4. SkH=z

DISKLAY | LIME
128 dEm

R
; [
L"W WM&MJ‘" Aok 'y
START 9. 8kHz STOF 158.@kHz
¥REW 1. @kHz VBW 1. 8kHz SHP 2EBms
Figure 97.— 940.9875 MHz
ATTEN 1&dE MER —<4@. E7dEBm
REL 21. BdBm 1@d B 152 . 8kH=z

DISKFLAY [LINE
—1318 dBEm

" O sy
START 158.8kHz STOP 1.B8800MH=z
¥REW 18k H=z UBW 1HBkHz SWP 58. Bms

Figure 98.— 940.9875 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
ATTEM 1@dE MKR —-34.83dEm
EL 31.8@dEBm ladBs 1. Z24MHz

DISKLAY [ LIMNH
=

R
START 1. B88MH=z STOF 38. 8@rHz
#RBW 1@B@kHz UBK 1B8BkH=z SWP 58. Bms
Figure 99.— 940.9875 MHz
ATTEM 18dE MR 17.B8dBm
REL 31.@dEBEm l@d B~ 941 . 8MH=z
DISKLAY | LIME
—13|8 dBm
o
R
.~ b AW sl ) A ]
START 328.B8MH= STOP 1. B8808GH=
¥REW 1HBAKkH=z UEBW 1BBkH=z SWP Z5Bms
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

ATTEN 1@dBE MEKR —-21.233dEBm
RL 21.@AdEm 1Ad B 2. EBEEEGH=z

DISKLAY [ LIMH
318 dBm

START 1. BEAGH=z STOP Z.9BBGHz
¥REW 1.@MHz UVEW 1.8MHz SWF S8, Bms

Figure 100.— 940.9875 MHz

ATTEM 1AdE MKR —-25. B@d Bm
RL 31.AdBm 1Ad B~ 3.272GH=z

DISKLAY [LIMNE
13|68 dBEm

START 2. 9@AGHz STOF 6. BBBGHz
#¥REBW 1.8@MHz VEW 1. 8MH=z SWP EZ. Bms

Figure 101.— 940.9875 MHz
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Out of Band Emissions at Antenna Terminals (SMR)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case

Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated
ATTEM 1@dE MR —-ZZ2. 33dBEm
EL 21.8dEm 1ad B~ T.233GHz

OISHLAY ] LIMH
218 dBEm

START 6. B@AGHz STOP 18 BEAGHz
#¥REW 1.G@MHz VBW 1.8MHz SWF 88 Bm=

Figure 102.— 940.9875 MHz
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Out of Band Emissions at Antenna Terminals (iDEN)

E.U.T Description MAZ2000 IDEN-SMR RHU in TSX Case
Type 2000-S80-S90-A-TC AC
Serial Number: Not Designated

12.4 Test Equipment Used.

Calibration
Instrument Manufacturer Model Serial __ ]
Number Last Calibration Period
Spectrum HP 8564E 3442A00275 | January 19,2012 | 1 year
Analyzer
Signal
HP E4432B GB40051392 May 4, 2011 2 years
Generator
Signal
HP N5181A MY 49061212 July 17, 2011 1 year
Generator
Attenuator Narda MOD 766-10 9409 August 28, 2011 1 year
Attenuator Mini-Circuits BW-S30W5 0533 August 28, 2011 1 year
Cable Mini-Circuits 30091 February 10, 2011 1 year

Figure 103 Test Equipment Used Out of Band Emissions at Antenna Terminals (SMR)
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13. Out of Band Emissions (Radiated) (SMR)

13.1 Test Specification
FCC, Part 90, Section 90.210

13.2 Test Procedure

The power of any emission outside of the authorized bandwidth must be
attenuated below the transmitting power (P) by a factor of at least
43 + 10 log (P) dB, yielding -13dBm.

(@)

(©)

The E.U.T. operation mode and test set-up are as described in Section 3.
A preliminary measurement to characterize the E.U.T was performed inside
the shielded room at a distance of 3 meters, using peak detection mode and
broadband antennas. The preliminary measurements produced a list of the
highest emissions. The E.U.T was then transferred to the open site, and
placed on a remote-controlled turntable. The E.U.T was placed on a non-
metallic table, 1.5 meters above the ground. The configuration tested is
shown in Figure 3.5.
The frequency range 30 MHz-10 GHz was scanned, and the list of the
highest emissions was verified and updated accordingly.
The readings were maximized by adjusting the antenna height between 1-4
meters, the turntable azimuth between 0-360°, and the antenna polarization.
The emissions were measured at a distance of 3 meters.
The E.U.T. was replaced by a substitution antenna (dipole
30MHz-1GHz, Horn Antenna above 1GHz) driven by a
signal generator. The height was readjusted for maximum
reading. The signal generator level was adjusted to obtain the
same reading on the EMI receiver as in step (a).
The signals observed in step (a) were converted to radiated
power using:
P(dBm) = Py(dBm) — Cable Loss (dB) + Substitution Antenna Gain (dBi)
P = Equivalent Isotropic Radiated Power.
Py = Signal Generator Output Level.
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SRAELTESTING LABORATD

RIES

Out of Band Emissions (Radiated) (SMR)

13.3 Test Results
JUDGEMENT:

Passed by 25.06 dB

The E.U.T met the requirements of the FCC, Part 90, Section 90.210

specifications.

TEST PERSONNEL:
Tester Signature: __
Typed/Printed Name!: |I.

Date: 19.03.12

Carrier Freq. Antenna  Maximum Signal Cable Antenna Effective Spec. Margin
Channel Pol. Peak Generator RF  Loss Gain Radiated

Level Output Power Level
(MHz) (MHz) (dBm) (dB) (dBi) (dBm) (dBm) (dB)
929.0125]| 1858.025 V 56.7 -41.54 5.7 7.68 -39.56 -13.0 -25.56
929.0125]| 1858.025 H 57.5 -41.16 5.7 7.68 -39.18 -13.0 -26.18
935.00 | 1870.000 V 55.0 -43.24 5.7 7.68 -41.26 -13.0 -28.26
935.00 | 1870.000 H 56.9 -41.34 5.7 7.68 -39.36 -13.0 -26.36
940.9875| 1881.975 V 58.23 -40.04 5.7 7.68 -38.06 -13.0 -25.06
940.9875| 1881.975 H 56.7 -41.96 5.7 7.68 -39.98 -13.0 -29.98

Figure 104 Out of Band (Radiated) (SMR) Test Results Table
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Global Certifications You Can Trust

Out of Band Emissions (Radiated) (SMR)

13.4 Test Equipment Used
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver HP 85422E 3906A00276 | December 12,2011 | 1 year
RF Section HP 85420E 3705A00248 | December 12, 2011 | 1 year
Antenna ARA BCD 235/B 1041 November 13, 2011 | 1 year
Bioconical
Antenna ARA LPD-2010/A 1038 March 23,2011 | 1 year
Log Periodic
Antenna
Log Periodic A.H. Systems SAS-200/511 253 January 27, 2011 2 year
Antenna Mast ARA AAM-4A 1001 N/A N/A
Turntable ARA ART-1001/4 1001 N/A N/A
Mast & Table ARA ACU-2/5 1001 N/A N/A
Controller
Printer HP ThinkJet 2225 |2738508357.0 N/A N/A
Spectrum HP 8592L 3826A01204 | February 21,2011 | 1 year
Analyzer
Low Noise DBS LNA-DBS-
. 013 N ber5,2011 | 1Y
Amplifier | MICROWAVE | 0411N313 Ovember ear
Signal Generator HP E4432B GB40051392 May 4, 2011 2 years
Signal Generator HP N5181A MY49061212 July 17, 2011 1 year

Figure 105 Test Equipment Used Out of Band Emissions (Radiated) (SMR)

Test Report E115292.00

FCCACCMVer 1.1 05Mayl 2000

Corning MobileAccess

Page 76 of 86




TL

14.1
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ISRAEL TESTING LABORATORIES

14. Intermodulation

Test procedure

The test method was based on ANSI/TIA-603-C: 2004, Section 2.2.12
Unwanted Emissions: Radiated Spurious.

The power of any emission outside of the authorized operating frequency ranges
(851-869; 929-941 MHz) must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log (P) dB, yielding —-13dBm.

(@) The E.U.T. operation mode and test set-up are as described in
Section 2.
A preliminary measurement to characterize the E.U.T was
performed inside the shielded room at a distance of 3 meters,
using peak detection mode and broadband antennas. The
preliminary measurements produced a list of the highest
emissions. The E.U.T was then transferred to the open site,
and placed on a remote-controlled turntable. The E.U.T was
placed on a non-metallic table, 0.8 meters above the ground.
The configuration tested is shown in Figure 1.

The E.U.T. was operated in Downlink mode at 4 different channels at center
frequency of each band at the same time, transmitting at CW signal.

(b) The frequency range 9 kHz-25 GHz was scanned, and the list
of the highest emissions was verified and updated accordingly.
The readings were maximized by adjusting the antenna height
between 1-4 meters, the turntable azimuth between 0-360°,
and the antenna polarization.

The emissions were measured at a distance of 3 meters.

(b) The E.U.T. was replaced by a substitution antenna (dipole 30MHz-1GHz,
Horn Antenna above 1GHz) driven by a signal generator. The height was
readjusted for maximum reading. The signal generator level was adjusted to
obtain the same reading on the EMI receiver as in step (a).

The signals observed in step (a) were converted to radiated power using:
P4(dBm) = P4(dBm) — Cable Loss (dB) + Substitution Antenna Gain (dB)
P4 = Dipole equivalent power (result).
Py = Signal generator output level.

Test Results
JUDGEMENT: Passed
TEST PERSONNEL.:
Tester Signature: ;

M-‘é Date: 19.13.12
. Siboni

Typed/Printed Name
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Intermodulation

Signal Applied: 860MHz and 935MHz

Freq. Antenna  Maximum Signal Cable Antenna Effective Spec. Margin
Pol. Peak Level Generator RF  Loss Gain Radiated
Output Power Level

(MHz) (dBuV/m) (dBm) (dB) (dBi) (dBm) (dBm) (dB)

85.0 H 22.6 -75.59 11 1.27 -75.42 -13.0 -62.42
785.0 V 39.5 -53.85 3.6 0.97 -56.48 -13.0 -43.48
850.0 V 39.0 -54.35 3.6 0.97 -56.98 -13.0 -43.98
1020.0 V 45.0 -56.79 4.2 5.4 -55.59 -13.0 -42.59
1645.0 V 53.4 -47.6 5.3 7.62 -45.28 -13.0 -32.28
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14.1 Test Instrumentation Used
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver HP 85422E 3906A00276 | December 12,2011 | 1 year
RF Section HP 85420E 3705A00248 | December 12, 2011 | 1 year
Active Loop Emco 6502 2950 October 19, 2011 | 1 year
Antenna
Antenna ARA BCD 235/B 1041 November 13,2011 | 1 year
Bioconical
Antenna ARA LPD-2010/A 1038 March 23,2011 | 1 year
Log Periodic
Antenna
Log Periodic A.H. Systems SAS-200/511 253 January 27, 2011 2 year
Antenna Mast ARA AAM-4A 1001 N/A N/A
Turntable ARA ART-1001/4 1001 N/A N/A
Mast & Table ARA ACU-2/5 1001 N/A N/A
Controller
Printer HP ThinkJet 2225 |2738508357.0 N/A N/A
Spectrum HP 8592L 3826A01204 | February 21,2011 | 1 year
Analyzer
Low Noise DBS LNA-DBS-
Amplifier | MICROWAVE | 0411N313 013 November 5, 2011 | 1 Year
Signal Generator HP E4432B GB40051392 May 4, 2011 2 years
Signal Generator HP N5181A MY49061212 July 17, 2011 1 year

Figure 106 Test Equipment Used Intermodulation
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15. APPENDIX A - CORRECTION FACTORS

15.1 Correction factors for CABLE

from EMI receiver
to test antenna
at 3 meter range.

FREQUENCY CORRECTION || FREQUENCY CORRECTION
FACTOR FACTOR
(MHz) (dB) (MHz) (dB)
10.0 0.3 1200.0 73
20.0 0.6 1400.0 7.8
30.0 0.8 1600.0 8.4
40.0 0.9 1800.0 9.1
50.0 1.1 2000.0 9.9
60.0 1.2 2300.0 11.2
70.0 1.3 2600.0 12.2
80.0 1.4 2900.0 13.0
90.0 1.6
100.0 1.7
150.0 2.0
200.0 2.3
250.0 2.7
300.0 3.1
350.0 3.4
400.0 3.7
450.0 4.0
500.0 43
600.0 4.7
700.0 5.3
800.0 5.9
900.0 6.3
1000.0 6.7

NOTES:
1. The cable type is RG-214.
2. The overall length of the cable is 27 meters.

3. The above data is located in file 27MO3MO.CBL on the
disk marked "Radiated Emission Tests EMI Receiver".
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15.2 Correction factors for CABLE
from EMI receiver
to test antenna
at 3 meter range.

FREQUENCY CORRECTION
FACTOR
(GHz) (dB)
1.0 1.2
2.0 1.6
3.0 2.0
4.0 2.4
5.0 3.0
6.0 3.4
7.0 3.8
8.0 4.2
9.0 4.6
10.0 5.0
12.0 5.8

NOTES:
1. The cable type is RG-8.
2. The overall length of the cable is 10 meters.
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15.3 Correction factors for

CABLE

from spectrum analyzer
to test antenna above 2.9 GHz

FREQUENCY CORRECTION || FREQUENCY CORRECTION
FACTOR FACTOR
(GHz) (dB) (GHz) (dB)
1.0 1.9 14.0 9.1
2.0 2.7 15.0 9.5
3.0 35 16.0 9.9
4.0 4.2 17.0 10.2
5.0 4.9 18.0 10.4
6.0 5.5 19.0 10.7
7.0 6.0 20.0 10.9
8.0 6.5 21.0 11.2
9.0 7.0 22.0 11.6
10.0 7.5 23.0 11.9
11.0 7.9 24.0 12.3
12.0 8.3 25.0 12.6
13.0 8.7 26.0 13.0
NOTES:

1. The cable type is SUCOFLEX 104 E manufactured by SUHNER.
2. The cable is used for measurements above 2.9 GHz.
3. The overall length of the cable is 10 meters.

Test Report E115292.00

FCCACCMVer 1.1 05Mayl 2000

Corning MobileAccess

Page 82 of 86



I ' ISRAEL TESTING LABORATORIES

b

1Catons You Lan

15.4 Correction factors for LOG PERIODIC ANTENNA

Type LPD 2010/A
at 3 and 10 meter ranges.

Distance of 3 meters Distance of 10 meters

FREQUENCY AFE FREQUENCY AFE
(MHz) (dB/m) (MHz) (dB/m)
200.0 9.1 200.0 9.0
250.0 10.2 250.0 10.1
300.0 12.5 300.0 11.8
400.0 15.4 400.0 15.3
500.0 16.1 500.0 15.6
600.0 19.2 600.0 18.7
700.0 19.4 700.0 19.1
800.0 19.9 800.0 20.2
900.0 21.2 900.0 21.1
1000.0 23.5 1000.0 23.2
NOTES:

1. Antenna serial number is 1038.

2. The above lists are located in file number 38M30.ANT for a 3 meter range,
and file number 38M100.ANT for a 10 meter range.

3. The files mentioned above are located on the disk marked "Radiated Emission
Test EMI Receiver".
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15.5 Correction factors for LOG PERIODIC ANTENNA

FREQUENCY ANTENNA

FACTOR
(GHz) (dB)
1.0 24.9
15 27.8
2.0 29.9
25 31.2
3.0 32.8
3.5 33.6
4.0 34.3
45 35.2
5.0 36.2
5.5 36.7
6.0 37.2
6.5 38.1

NOTES:

Type SAS-200/511
at 3 meter range.

FREQUENCY

(GH2)
7.0
7.5
8.0
8.5
9.0
9.5
10.0
10.5
11.0
115
12.0
125
13.0

ANTENNA
FACTOR

(dB)
38.6
39.2
39.9
40.4
40.8
41.1
41.7
42.4
425
43.1
43.4

44.4

44.6

1. Antenna serial number is 253.
2. The above lists are located in file number SAS3MO.ANT for a 3 meter range.
3. The files mentioned above are located on the disk marked "Antenna Factors".
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15.6 Correction factors for

Test Report E115292.00
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BICONICAL ANTENNA

Type BCD-235/B,
at 3 meter range

FREQUENCY
(MHz)
20.0
30.0
40.0
50.0
60.0
70.0
80.0
90.0
100.0
110.0
120.0
130.0
140.0
150.0
160.0
170.0
180.0
190.0
200.0
210.0
220.0
230.0
240.0
250.0
260.0
270.0
280.0
290.0
300.0
310
320
330
340
350

AFE
(dB/m)
19.4
14.8
11.9
10.2
9.1
8.5
8.9
9.6
10.3
11.0
11.5
11.7
12.1
12.6
12.8
13.0
135
14.0
14.8
15.3
15.8
16.2
16.6
17.6
18.2
18.4
18.7
19.2
19.9
20.7
21.9
23.4
25.1
27.0

NOTES:
1. Antenna serial number is 1041.

2. The above list is located in file 19BC10M1.ANT on the disk marked

"Radiated Emissions Tests EMI Receiver".
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15.7 Correction factors for ACTIVE LOOP ANTENNA

Model 6502
S/N 9506-2950

Magnetic Electric
FREQUENCY Antenna Antenna
Factor Factor
(MHz) (dB) (dB)
.009 -35.1 16.4
.010 -35.7 15.8
.020 -38.5 13.0
.050 -39.6 11.9
.075 -39.8 11.8
.100 -40.0 11.6
150 -40.0 11.5
.250 -40.0 11.6
.500 -40.0 11.5
.750 -40.1 11.5
1.000 -39.9 11.7
2.000 -39.5 12.0
3.000 -39.4 12.1
4.000 -39.7 11.9
5.000 -39.7 11.8
10.000 40.2 11.3
15.000 -40.7 10.8
20.000 -40.5 11.0
25.000 -41.3 10.2
30.000 42.3 9.2
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